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TEST 435 No.: STRD1611034S
s T REAYdil HCP 803040ZC
R AT Chinese 3.7V, 950mAh, 3.52Wh

Sample name

L Lithium- ion polymer battery HCP 803040ZC
English 3.7V, 950mAnh, 3.52Wh

B & 5

01~43

Sample No.

TR FIYIIZEZEREIRA PR A 7]

Consignor Shenzhen Honcell Energy Co., Ltd.

A=y YR RRIEA PR AR
Manufacturer Shenzhen Honcell Energy Co., Ltd.

= Bt (Tl BB R B E T SCRRAERIE T

At STISGIAC.10/11/Rev.6, 38.3

HEHE R UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test method Manual of Tests and Criteria

and criterion

ST/SG/AC.10/11/Rev.6, 38.3

FE w7
Appearance

H OB, R 42.5%29.3*7.6mm
Blue prismatic battery, size 42.5*29.3*7.6mm

FE Az H
Accepted date

Mz B
Test date

2016-11-01 2016-11-02 ~ 2016-11-18

mE A, R KRB, i, AMBKERE. BRIE. AT, bl

AT H . . i i e
Testitsms Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est ite
Overcharge, Forced discharge.
i, ZERFEREE (TR RMEHMBENT LR MFRHET M
ST/SG/AC.10/11/Rev.6, 38.3 AREEE K,
The sample has passed the test items of UNITED NATIONS "Recommendations
e i on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
WG ST/ISG/AC.10/11/Rev.6, 38.3
Conclusion
%k Hif(Issue date): 2016-11-22
&IE ’
Comments
il é,}; 17 i ey Ei1R;:3
Compiler: ey A Checker: —@,\(% V}Tg \ Approver:

EYIT ERA R R A R A A
Shenzhen SEM.Test Technology Co., Ltd.

F20, L1271
Page of

O O

Al



&

TEST 55 No.: STRD1611034S
e G : A R TR A = SN i -
FE | Bk E 4 PRSI AR 5 ik 5 AT HiE
No Name of test Standard requirement or the clause Test result Test conclusion | Remarks
’ number of standard
BEEE (Tl fRysEinakics mism
1 R t7HETAT) UN Manual of Tests and Criteria | WLHtE 1 atE /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X% T.1 Test | See Appendix 1 Passed
i
B&HE (RTRBEMEHG R sLism
2 B T UN Manual of Tests and Criteria | WLt 2 s /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 i34} T.2 Test | See Appendix 2 Passed
T.2
BB (ST Rl teimiai a3 J5san
3 [ RHEFNY UN Manual of Tests and Criteria | ML 3 exrs /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 i35 T.3 Test | See Appendix 3 Passed
T3
BEE LT RS EMEE A A sesm
4 ity tREFN) UN Manual of Tests and Criteria | JL[H% 4 1% /
Shock ST/SG/AC.10/M1/Rev.6, 38.3 ii4% T.4 Test | See Appendix 4 Passed
T.4
S e T fape teaminiiar il 4s seaa
5 Extner:al FruEFM) UN Manual of Tests and Criteria | TLFf##2 5 &% /
Short cicuit ST/SG/AC.10/11/Rev.6, 38.3 iil5: T.5 Test | See Appendix 5 Passed
T.5
BEE (KT aE iz m g s
6 el tREFATY UN Manual of Tests and Criteria | WL.FH# 6 HH% /
Crush ST/SG/AC.10/11/Rev.6, 38.3 3% T.6 Test | See Appendix 6 Passed
T.6
WA E (Tl mizidiyds e
- HEFxE FrdfEF) UN Manual of Tests and Criteria | W% 7 EE /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 ik5% T.7 Test | See Appendix 7 Passed
T.7
BAE CRTREBREMHEHM AT 3aem
8 B ) L R THET Y UN Manual of Tests and Criteria | WL.IHF 8 eyt /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 3% T.8 Test | See Appendix 8 Passed
T.8
MR < / g 3 2 S
. “’Jt‘ﬁﬁffﬁm R 20°C -25°C;  HIBIRRE 45% - 75%
e L U Ambient temperature:  20°C - 25°C, Ambient humidity: 45% - 75%
condition
ARy /
Test items
a3 AL TE 2% HIs 5
Subcontracted i N e / Post
test condition LSRR Cle code
Subcontracted
Laboratory Wik > fiE
Address Tel

T ER RN A R A
Shenzhen SEM.Test Technology Co., Ltd.
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TEST %45 No.: STRD1611034S
M ® 1
Appendix 1
FE . PRI H & A )
No. Name of Test ltems Altitude simulation
kWil e o
Sample No. | Sample status | HilLHiE T B Bl D& Tr s Mas; logs Res'dﬂ/&" OCV! Test result
mi(g) Vi(V) ms () V2 (V) (%) (%)
TIRTEA
01 ﬂém.ycﬁf;d 18.143 | 4.193 | 18.142 | 4.192 0.006 99.98 o)
02 | FREETE | 18040 | 4.193 | 18.038 | 4.191 0.011 99.95 o)
03 ﬁgﬁ,ﬁﬁgid 17.998 | 4.194 | 17.995 | 4.192 0.017 99.95 0
04 1;%2233;1@5;; 17997 | 4.193 17.914 | 4.191 0.017 99.95 0
05 (aponiAt | 18.049 | 4.192 | 18.047 | 4.190 0.011 99.95 o)
HsEAT
06 Eaaenn | 7,058 | 4192 | 17,957 | 4.490 0.006 99 95 o
o7 | HEmSEE | G7oe7 | 4108 | 17885 | 49t 0.011 99.95 0
08 1§j§f§j‘g§f§; 17.922 | 4192 | 17.920 | 4.190 0.011 99.95 0
g9 (| EGmemi | qgq95 | 4198 | 18124 | 4191 0.006 99.95 0
10 HRGEERE | 17 978 | 4.191 17.977 | 4.189 0.006 99.95 o)

1 CYC Fully Charged

LLTFZH

o LR V-HES; DR, R-EEE, FHiltk; O-RittdE. THFR. k. THEZ. TlAX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

Y E R R A R A F] FA4W, H12]
Shenzhen SEM.Test Technology Co., Ltd. Page of
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435 No.: STRD1611034S

AWl Y

s

A

TEST
It % 2
Appendix 2
] 5 AT B 4% BRI
No. Name of Test Items Thermal test
il Hi Before M5 After sy | o= :
REBGIE | RIS e RS | FREE | g
Sample No. | Sample status it E TrERHIE B il 5 = FrERHE Mas:’s/ lozs Remduo/al OCV! Test result
m;(g) Vi (V) m2(g) Va2 (V) (%) (%)

01 ﬁfgjﬁizzd 18.142 | 4.192 | 18.140 | 4.189 0.011 99.93 o)

02 | BUEEA® | 18038 | 4.191 | 18.035 | 4.189 0.017 99.95 0

03 ﬁﬁﬁfﬁﬁgd 17.995 | 4.192 | 17.993 | 4.190 0.011 99.95 o)

0 | HRESER L qpmnd - 4mar | e | 4488 0.011 99.03 o)

05 | HUCEEAT | 18.047 | 4.190 | 18.045 | 4.189 0.011 99.98 o)

06 | HEmEAB | 17957 | 4190 | 17.955 | 4.188 0.011 99.95 o)

07 | BEE=A% | 17.985 | 4.191 | 17.983 | 4.189 0.011 99.95 o)

08 | HEXmER® | 17.920 | 4190 | 17.918 | 4.188 0.011 99.95 o)

09 goxene | 18124 | 4191 | 18122 | 4.190 0.011 99.98 0

10 | BRxEx| | 17977 | 4.189 | 17.975 | 4.187 0.011 99.95 o)
LT %
o LR VAR, DR REZL FREAC O-KMHE. THES. TRME. TME. TR

L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

Note:

FEm, H12m

AT ERIAR R S AR AR
Page of
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drssr #4*% No.: STRD1611034S
Mo® 3
Appendix 3
5 3 R B 475 R
No. Name of Test Iltems | Vibration
R Db = A
Bame | ek 1T Before ' M5 After FRIE | MAE | grapem
Sample No. | Samplestatus | filifil | JFMRE | mLAEE | JHEHE Mas; loss Res;d‘;/a' OCV| Test result
m1 (g) Vi(v) m2 (0) V2(v) ) )
o1 | BREEni® | 18.140 | 4.189 | 18.138 | 4.186 | 0.011 99.93 0
HikGEERH
02 | HEmeAE | 18035 | 4189 | 18033 | 4.487 | 0011 | 9995 o)
R/ STES LN
08 | BeE=t | 47,003  4.190 | 47091 | 4488 [ 0011 | 9895 0
04 | HEEERL ) 17.912 | 4.188 | 17.910 | 4186 | 0.011 99.95 0
05 | HXEERE | 18.045 | 4189 | 18.043 | 4.187 | 0.011 99.95 0
06 | ShmEA® ) 17.955 | 4.188 | 17.953 | 4.186 | 0.011 99.95 o)
HIKTEET
07 | B%uETE | 17.983 | 4.189 | 17.981 | 4.187 | 0.011 99.95 0
AT
0 | DLULERE | 17.918 | 4188 | 17.915 | 4186 | 0.017 | 99.95 0
INFERTT
09 | Dueawi | 18122 | 4190 | 18121 | 4.187 | 0.006 | 99.93 0
10 Himemd | 17976 | 4487 | 17973 | 4185 | 0.011 99.95 o)

1 CYC Fully Charged

UTEA

o LR VARG DA R-EEE; Rl O-EMtER. EHER. T, THE. TRk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

AT e

0 7

SR PSR TR 4 ) HFEu, 127
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 415 No.: STRD1611034S
it % 4
Appendix 4
s 2= q ik 17 H &7 ity
No. Name of Test Items Shock
Wi H Before AR 5 Aft i
BREE | Rk kil WREASr | gk | MARE | giosm
Sample No. | Sample status | HSiltfE 25 il G & FFEsrIE Masqs/loss Res'd%’fl OCV| Test result
my (g) Vi (V) m2(g) Va (V) (%) (%)
01 (Hfeats | aisy | 486 | 18,186 | 4184 0.011 99.95 o)
02 ﬁﬁﬁ,ﬁﬁ‘;ﬁd 18.033 | 4.187 | 18.032 | 4.185 0.006 99.95 0
03 13:;555@133 17.991 | 4.188 | 17.988 | 4.186 0.017 99.95 o)
04 (apEesRt | 17.910 | 4.186 | 17.908 | 4.184 0.011 99.95 0
HikFEETEH
05 ezt | 18.043 | 4.187 | 18.041 | 4.185 0.011 99.95 0
06 (Sor=re | 17.853 | 4186 | 17.851 | 4.184 0.011 99.95 0
HRGELTH
07 (oo gn | 487 | 17.978 | 4185 0.017 99.95 0
B ATa R
08 153\”;;;9% 17.915 | 4186 | 17.914 | 4.184 0.006 99.95 o)
09 15;?;3%259"1“ 18.121 | 4.187 18.118 | 4.185 0.017 99.95 0
10 HUGEARHE | 47973 | 4185 | 17.970 | 4.183 0.017 99.05 0

1 CYC Fully Charged

LATEH

H L-ith%, V-HFS;  D-i#fE; R-BEZ, Rk O-Giltds. THES. TRME. BEmF. LA
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

FYITHER e R A IR A A HTW 127
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 445 No.: STRD1611034S
fff %*& 5
Appendix 5
s 5 i B 2R SRR
No. Name of Test Items External short circuit
y Ao T R e §
ass | pens | SEERRIEN | e it
Sample No. Sample status (‘C) Test result Remark
HikEETTH
01 1 CYgFjully Charged 55.4 O f
HiRSEATEH
02 1 ?Y[é\run: Charged 95.2 0 /
kLT
03 1 cvg Fjjlf_(:hzrged 55.2 0 /
HiksEERH
04 1 cvg ;ij Charged 95.3 0 /
HiRGEERE
05 1 ?YEAFUII;_tCharged 55.2 0 /
HiksEeTH
06 1 CY((})\FJtu Charged 55.4 0] /
=g ‘»‘:"7":/\?? FB.
07 1 ?‘r’g Fﬁ\:;chl;rged 95.1 0 /
HiGEERSE
08 1 CYg FJuIly Charged 55.3 @) /
BHIRGEETH
09 1 ?Yg\Fully Charged 55.2 O /

1 CYC Fully Charged

PR

E: D-#E REEFE, F-iEX Ok, THH. Tk

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

EYTER A RA IR A F8I, H12]
Shenzhen SEM.Test Technology Co., Ltd. Page of
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dTEST “#5 No.: STRD1611034S
iy +£& 6
Appendix 6
¥4 & Wikt F 4 i
No. Name of Test Items Crush
.’ e i ot e i,
a5 #'%'H:‘/‘é}‘ Max. External Temperature UENZES &
Sample No. Sample status (C) Test result Remark
ik 50%% i
11 1 C\jC 50% Capaﬁy 27.3 0 /
HiKS0%EE
1 2 1 CYC 50% Capacity 28.1 O /
Bk 50% %=
13 1 C‘er 50% éapacity 27.5 0 /
Hik 0% EE
14 1 C\;C 50% Capaﬁly 27.3 O /
HiK50%E=
15 1 C\:C 50% gepacity 28.1 O /
PTF=R

Wi Eny

e D-f#fk; F-#k;, O-FfElE. TEK-.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

9T, F12W
Page of
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dTEST %35 No.. STRD1611034S
M # 7
Appendix 7
F5 M E 20 o A
No. Name of Test Items Overcharge
a5 FEdRE IR Bk
Sample No. Sample status Test result Remark
BHikEeTR
1 6 1 CY‘C :t-.ﬁ\)_fLChL;rged O /
HikGEeT
17 1 CY‘:S Fjj{y Charged O /
BG4I
18 1CYC Full;rCharged O /
HihsAds
19 1 I?Yg l:j?l;?]hi;rged O /
50 IKsE4FnH
20 50 CYC l;:;ly Charged O /
50 st 4T
21 50 CYrC I:j-ljly ChL;rged O /
50 SEETTHE
22 50 CY‘C Fjully Charged o /
50 st &7
23 50 CY‘C ;;!;tcr};rged 0 /
LFEH

e D-fffk;, F-2:k;, O-Fffik. Lk k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

FA0m, 12
Page of

FEYNTE R AR R BT R A F
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 435 No.. STRD1611034S
My % 8
Appendix 8
Fs 8 AT H 44 557 GG ) G
No. Name of Test Items Forced discharge
%S ETR T Mgt R #it
Sample No. Sample status Test result Remark
HiRGEAEE
24 1 CYC Fully Discharged O l
HIRGEAERH
25 1 CYC Fully Discharged O /
HISE R
26 1 CYC Fully Discharged 0 /
HUEARR
27 1 CYC Fully Discharged o /
5 HKEL
28 1 CYC Fully Discharged 0 /
ERUSTEER N
29 1 CYC Fully Discharged 0 /
HIKTERTE
30 1 CYC Fully Discharged 0 "r
ERUSTE LN
31 1 CYC Fully Discharged O /
s
32 1 CYC Fully Discharged O /
HUEEE
33 1 CYC Fully Discharged 0 /
50 tRyc e
34 50 CYC Fully Discharged O /
50 ISE 4R
35 50 CYC Fully Discharged O /
50 R4
36 50 CYC Fully Discharged O /
50 XSEATH
37 50 CYC Fully Discharged O /
50 SEATIR
38 50 CYC Fu}IIL;r Discharged O /
50 e AR
39 50 CYC Fully Discharged O /
50 RFEATIU R
40 50 CYC Fully Discharged O /
50 ¥ FEATLE
41 50 CYC Fully Discharged 0 f
50 REAHE
42 50 CYC Fully Discharged O 'f
50 5E R
43 50 CYC Fully Discharged 0 /

E: DA F-EK O-EM#E. Tk
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

YT ERE AT R PR A ) . FHAI, 120
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %S No.: STRD1611034S

T
Sample photo

BRONTHAS R rer W ARHECA PRA 7 FA2 0, 1210
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